
PAUL R. LEPAGE 

GOVERNOR 

STATE OF MAINE 


DEPARTMENT OF ENVIRONMENTAL PROTECTION 


PAUL MERCER 

COMMISSIONER 

June 15, 2016 

Mr. David D. Smith 
City of Old Town Pollution Control 
265 Main St. 
Old Town, ME. 04468 
Dsmith2@old-town.org 

Sent via electronic mail 
Delivery confirmation requested 

RE: 	 Maine Pollutant Discharge Elimination System (MEPDES) Permit #MEO]00471 
Maine Waste Discharge License (WDL) Application #WOOJ 635-6D-F-R 
Finalized MEPDES Permit 

Dear Mr. Smith: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. Please read this permit/license 
renewal and its attached conditions carefully. You must follow the conditions in the order to 
[...]
' ~ '" <,µot!> - ' ~, ,oo 

' 
' , 
' 
' •, 
• 
' 
" 
" 
" 
" 
" 
" 
" 
" 
" 
" 
" 
" 
~ 

" 
" 
" 
" 
~ 

" 
" 
~ 

" 
r ... 1 ­,. - -•ofO"°h"'ll"doy,, :I I I I-~ CJ 

== '°'" 

h~ g,. §'" l' ' ; :: ~ ~ h 1·,-11 ~a ji! '!i i; ij "~· i!~:1':L !!!!! §.~ §'' t~ 1, ~;; 1, 
• :t", ,! ' d!! ' . i! •• ,! 

' ' . ' ' 

_, 

I I I I I I I I I I I I I 

'" WEIITHER 

i ! ' h ' I 3 
t fil §i 

I ill ' I !'. Ii ' ''',, ' COMl,\ONTS. 

I I I I I 

~~ 



ATTACHMENT F 




MAINE DEPARTMENT OF ENVIRONMENTAL PROTECTION 
CSO ACTIVITY AND VOLUMES 

Doc Num: DEPLW0462 Csoflows.xls (rev. 12/12/01) 

MUNICIPALITY OR DISTRICT 

REPORTING YEAR 

YEARLY TOTAL PRECIPITATION INCHES 

PRECIP. DATA FLOW DATA (GALLONS PER DAY) OR BLOCK ACTIVITY("l ") 

cso START LOCATION: LOCATION: LOCATION: LOCATION: 

EVENT DATE 

NO. OF TOTAL MAX.HR. NUMBER: NUMBER: NUMBER: NUMBER: 

STORM INCHES INCHES 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

TOTALS 

Note 1. Flow data should be hsted as gallons per day. Storms lasnng more than one day should show total flow for each day. 

Note 2: Block activity should be shown as a "I" ifthe block floated away. 

MEPDES /NPDES PERMIT NO. 

SIGNED BY: 

DATE: 

LOCATION: LOCATION: EVENT EVENT 

OVERFLOW DURATION 

NUMBER: NUMBER: GALLONS HRS 

. 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

AND 


WASTE DISCHARGE LICENSE 


FACT SHEET 


Date: June 13, 2016 

MEPDES PERMIT: ME0100471 
WASTE DISCHARGE LICENSE: W001635-6D-F-R 

NAME AND ADDRESS OF APPLICANT: 

CITY OF OLD TOWN 
150 BRUNSWICK STREET 
OLD TOWN, ME 04468-1497 

COUNTY: 	 PENOBSCOT 

NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

298 WATER STREET 
OLD TOWN, MAINE 04468-1947 

RECEIVING WATER/ CLASSIFICATION: 	 PENOBSCOT RIVER/CLASS B 
STILLWATER RIVER, CLASS B 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: 

MR. DAYID D. SMITH 
(207) 827-3970 
Dsmith2@old-town.ol'g 

mailto:Dsmith2@old-town.ol'g


ME0100471 
W001635-6D-F-R 

FACT SHEET Page 2 of27 

1. 	 APPLICATION SUMMARY 

a. 	 Application: On January 20, 2016, the Department of Environmental Protection 
(Department) accepted as complete for processing an application from the City of Old 
Town (Old Town) for renewal of combination Waste Discharge License (WDL) # 
W001635-6D-D-R I Maine Pollutant Discharge Elimination System (MEPDES) permit# 
MEOI00471, which was issued by the Department on May 20, 2011 for a five-year term. 
The May 20, 2011 permit authorized the monthly average discharge of3.5 million gallons 
per day (MGD) of secondary treated sanitary wastewater from a publicly owned treatment 
works (POTW) to the Penobscot River, Class B, in Old Town, Maine. 

The 5/20/11 MEPDES permit also authorized Old Town to discharge an unspecified 
quantity of primary treated municipal wastewater from a POTW and an unspecified 
quantity of untreated combined sanitary and storm water from three (3) combined sewer 
overflow (CSO) outfalls. Two CSO's discharge to the Penobscot River, Class B, and one 
CSO discharges to the Stillwater River, Class B. 

2. 	 PERMIT SUMMARY 

a. 	 Terms and conditions 

This permitting action is different from the May 20, 2011 permit in that it: 

For Secondary Treated Wastewater (Outfall #00 IA) 

I. 	 Eliminates the seasonal, bimonthly effluent total phosphorus reporting condition; 

2. 	 Incmporates monitoring and reporting requirements for the interim mercury limitations 
established by the Department for this facility pursuant to Certain deposits and 
discharges prohibited, 38 M.R.S. § 420 and Waste discharge licenses, 38 M.R.S. § 413 
and Interim Ejj/uent Limitations and Controls for the Discharge ofMercwy, 06-096 
CMR 519 (last amended October 6, 200 I); 

3. 	 Reduces the monitoring and reporting requirement for biochemical oxygen demand 
(BOD5) and total suspended solids (TSS) from 3/W eek to 2/W eek; 

4. 	 Eliminates numeric limits for total copper, aluminum and lead in response to facility 
testing results; 

5. 	 Reduces the monitoring and reporting requirement for settleable solids from 3/Week to 
2/Week; 

6. 	 Amends the whole effluent toxicity (WET) screening monitoring period from 12 months 
prior to permit expiration to 24 months prior to permit expiration; 



ME0100471 FACT SHEET 
W001635-6D-F-R 

Page 3 of27 

2. PERMIT SUMMARY (cont'd) 

a. Terms and conditions 

7. 	 Updates Special Condition D. Limitations for Industrial Users from the previous permit 
to include an Industrial Waste Survey once per permit cycle. 

For Primary Treated Wastewater (Outfall #002A) 

8. 	 Eliminates Surface Overflow Rate, BOD5 and TSS percent removal monitoring 
requirements; 

9. 	 Establishes monthly average and daily maximum mass and monthly average 
concentration monitoring requirements for BOD5 and TSS; 

10. 	 Eliminates the daily maximum limits for Escherichia coli (E.coli Bacteria) and total 
residual chlorine (TRC) and establishes a report only condition for both parameters; and 

For Blended Wastewater (Outfall #003A) 

11. 	 Establishes end-of-pipe limitations for administrative outfall #003A (blended secondary 
and primary treated wastewater) to comply with U.S. Environmental Protection Agency 
(USEPA) CSO Control Policy and Clean Water Act section 402(q)(l). 

b. History: The most recent relevant licensing and permitting actions include the following: 

November 4, 1999-The Department issued WDL renewal #W001635-5L-B-R for afive­
year term. 

Feb11101y 3, 2000- The USEPA issued National Pollutant Discharge Elimination System 
(NPDES) permit renewal #MEO! 00471 for a five-year term. 

May 23, 2000- Pursuant to Maine law, 38 M.R.S. §420 and §413 and Department rule, 06-096 
CMR Chapter 519, Interim Effluent Limitations and Controls for the Discharge ofMercwy, the 
Department issued a Notice ofInterim Limits for the Discharge ofMercwy to the pcrmittee 
thereby administratively modifying WDL #W001635-5L-B-R by establishing interim monthly 
average and daily maximum effluent concentration limits of 18.6 parts per trillion (ppt) and 27.8 
ppt, respectively, and a minimum monito1ing frequency requirement of4 tests per year for 
mercury. 

November 2000- The City of Old Town completed a comprehensive facility evaluation 
and CSO Master Plan for the wastewater treatment facility. Both plans were reviewed and 
approved by the Department on December 28, 2002. 



ME0100471 FACT SHEET 
W001635-6D-F-R 

Page 4 of27 

2. 	 PERMIT SUMMARY (cont'd) 

Janua,y 12, 2001 - The Department received authorization from the USEP A to 
administer the NPDES permit program in Maine. From that date forward, the pe1mit 
program has been referred to as the MEPDES permit program and ME0100471 (same as 
the NPDES permit) will be the primary reference number for the facility. 

May 25, 2004 - The Department issued combination WDUMEPDES permit 
#W001635-5L-C-R/MEOI00471 to the City of Old Town Pollution Control Facility for a 
five-year period. 

June 11, 2004 - The Department issued an Administrative Modification to correct a 
typographical error on the Secondary Treated Waste Waters table. 

April 10, 2006 - The Department issued a modification of the 5/25/04 combination 
MEPDES Permit/WDL that incorporated the testing requirements of Department rules 
Chapter 530 and Chapter 584. 

May 20, 2011- The Department issued combination MEPDES permit #ME0100471/WDL 
WOO l 635-6D-D-R for a five-year term. 

September 5, 2012- The Department issued a modification of the 5/20/11 permit to adjust 
the milestone date for the Sewer System Evaluation Survey (SSES) and the milestone date 
for the completion of infiltration and inflow projects. 

Janua,y 8, 2013 - The Department initiated a modification of the 5/20/11 permit to 
reduce the monitoring frequency for mercury to once per year. 

Janua,y 19, 2016 - The permittee submitted a timely and complete General Application to 
the Department for renewal of the May 20, 2011 permit (including subsequent minor permit 
revisions and pe1mit modifications). The application was accepted for processing on January 
20, 2016 and was assigned WDL #WOOl635-6D-F-R / MEPDES #ME010047I. 

c. 	 Source Description: The Old Town wastewater treatment facility commenced operations in 
1977. The facility receives sanitary wastewater from residential and commercial users in 
the City of Old Town (-9,000 users) and from the Town of Milford (-3,000 users). Iu the 
past, the permittee's one significant commercial user, LaBree's Bakery, contributed process 
wastewater to the treatment facility. The bakery no longer discharges process wastewater 
to the permittee as only sanitary wastewater is conveyed to the permittee. The sewer 
collection system is approximately 25 miles in length, has six pump stations (four with on­
site backup power and two served by a portable generator) and is 5% combined and 95% 
separated with three CSO points. Old Town has developed a CSO Master Plan to eliminate 
the three CSOs that were formally approved by the Department on December 28, 2002. 
See Special Condition K, Combined Sewer Ove1j/ows (CSOs) of this permit. The 
wastewater treatment facility is not authorized to accept septage. A new outfall pipe and 
diffuser was installed in 2013. 



ME0100471 FACT SHEET 
W001635-6D-F-R 

Page 5 of27 

2. 	 PERMIT SUMMARY (cont'd) 

A map showing the location of the facility and the receiving water is included as Fact Sheet 
Attachment A. 

d. 	 Wastewater Treatment: The Old Town facility provides a secondary level of treatment via 
ten rotating biological contactors (RBCs). Old Town upgraded the wastewater treatment 
facility in order to modernize the secondary treatment process and to provide the necessary 
infrastructure to mitigate CSOs. The upgrade allows primary treatment ( dedicated storm 
clarifier) and high rate disinfection for flows that exceed a flow rate of 3,260 gallons per 
minute (4.7 MGD), the peak hourly capacity of the secondary treatment process. Other 
major project components included in the upgrade were new and expanded influent 
pumping facilities, a new headworks building containing new screening and grit removal 
facilities, two new primary clarifiers ( each measuring 32 feet in diameter) modifications to 
the RBC treatment process, upgrades to the two secondary clarifiers ( each 50 feet in 
diameter), upgrades to the disinfection system, new process control systems and new 
electrical systems. 

The primary treated and secondary treated wastewaters are seasonally disinfected with 
sodium hypochlorite in a separate chlorine contact chamber and the flows are measured by 
an ultrasonic flow meter. The treated wastewater is discharged to the Penobscot River at 
9.90 feet below mean low water via a high density polyethylene (HDPE) pipe measuring 36 
inches in diameter that extends out into the river approximately 250 feet. The end of the 
outfall pipe is fitted with one 36" "duckbill" style diffuser. The wastewater treatment 
facility is designed for secondary treatment of an average daily flow of 3.50 MGD and a 
peak hourly capacity of 4.7 MGD. The facility's storm water-related peak flow design is 
15.7MGD. 

See Attachment B of this Fact Sheet for a facility schematic. 

3. 	 CONDITIONS OF PERMIT 

Conditions oflicenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for 
discharges, including, but not limited to, effluent toxicity, require the application ofbest practicable 
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters 
attain the State water quality standards as described in Maine's Surface Water Classification 
System. In addition, Certain deposits and discharges prohibited, 38 M.R.S. § 420 and Depaitment 
rule Swface Water Toxics Control Program, 06-096 CMR 530 (effective March 21, 2012), require 
the regulation of toxic substances not to exceed levels set forth in Swface Water Quality Criteria 
for Toxic Pollutants, 06-096 CMR 584 (effective July 29, 2012), and that ensure safe levels for the 
discharge of toxic pollutants such that existing and designated uses ofsurface waters are 
maintained and protected. 



MEOI00471 FACT SHEET 
WOOI635-6D-F-R 

Page 6 of27 

4. RECEIVING WATER QUALITY STANDARDS 

Classification ofmajor river basins, 38 M.R.S. § 467(7)(A)(5) classifies the Penobscot River at 
the point ofdischarge (from the main plant as well as the two CSO discharges) (from the West 
Enfield Dam, including the Stillwater Branch, to the Veazie Dam, including all impoundments) 
as Class B. Standards for classification offi'esh swface waters, 38 M.R.S. § 465(3) describes 
the standards for Class B waters. 

5. RECEIVING WATER QUALITY CONDITIONS 

The following is an excerpt from the State ofMaine 2012 integrated Water Quality Monitoring 
and Assessment Report, prepared by the Department pursuant to Sections 303( d) and 305(b) of 
the Federal Water Pollution Control Act. 

"In May 2011, MDEP completed the "Penobscot River Phosphorus Wasteload Allocation" 
(WLA) report which covered the area from Millinocket to Medway (West Branch 
Penobscot River) and further down to Bangor/Brewer (mainstem Penobscot River). The 
WLA report identified a total of four industrial dischargers and six significant municipal 
dischargers that contribute phosphorus to these segments and in combination cause the 
observed aquatic life impairments. The report established phosphorus limits for the 
industrial dischargers and MDEP determined that these reduced loadings would be 
sufficient to eliminate eutrophic conditions along the entire freshwater portion of the river. 
Between March and May 2011, MDEP issued MEPDES (Maine Pollutant Discharge 
Elimination System) permits to all ten dischargers identified in the WLA report. It is 
expected that the phosphorus limits established in the permits to industrial dischargers will 
result in the elimination of the aquatic life use impairments by 2016. Monitoring data 
collected in 2011 showed DO attainment in two critical reaches of the river; preliminary 
analysis of2012 data covering the majority of the river also indicate attainment ofDO 
criteria." 

An excerpt from the 2014 Penobscot River Phosphorus Waste Load Allocation Ambient 
Monitoring Plan Report dated June 2015 by the Department, states: 

"No DO non-attainment was measured in association with the Penobscot River Ambient 
Monitoring Report (PRAMP) during 2014. All data were well above appropriate 
classification criteria. There were no measured diurnal DO swings that would suggest 
excessive nutrient enrichment (i.e.,> 2.0 mg/L). The 2014 results provide good reason to be 
optimistic about continued DO attainment, but continued monitoring is recommended .... " 

The Department delisted five Penobscot River segments, including the segment that contains 
the City of Old Town discharge, Assessment Unit MEO! 02000509 _233R_0I 
as "Category 4-B: Rivers and Streams Impaired by Pollutants - Pollution Control 
Requirements Reasonably Expected to Result in Attainment" for dissolved oxygen and 
nutrient/eutrophication biological indicators. A comment in the report states that the segment 
is "Expected to attain in 2016. Preliminary data from 2011 looks promising" for dissolved 
oxygen and nutrient/eutrophication biological indicators. The report also lists the segment in 



ME0100471 FACT SHEET 
W001635-6D-F-R 

Page 7 of27 

5. RECEIVING WATER QUALITY CONDITIONS (cont'd) 

question in Category 4-B for dioxin (including 2,3, 7 ,8-TCDD) and states "New Dioxin sources 
removed, expected to attain standards." This segment is also listed under "Category 5-D: 
Rivers and Streams Impaired by Legacy Pollutants" for polychlorinated biphenyls (PCBs) and 
"Category 4-A: Rivers and Streams With Impaired Use other than Mercury, TMDL 
Completed" for E. coli bacteria related to CSO discharge. 

The Stillwater River ("minor tributaries between Orson Island and Veazie Dam")wherein CSO 
#004 (Stillwater Avenue PS) discharges, is listed under "Category 2: Rivers and Streams 